2>

Instruction Manual

reAacInNnNGgG

HPI JAPAN e 3-25-36 TAKAOKANISHI ¢ HAMAMATSU-SHI, SHIZUOKA-KEN ¢ 053-439-08633 ¢ 053-439-08644 FAX
HPI USA ¢ 15321 BARRANCA PARKWAY e [RVINE, CALIFORNIA 92618 ¢ (714) 753-1099 ¢ (714) 753-10986 FAX



«Tools Needed For Assembly (#iric@&sTas)

Z901 1.5mm Allen Wrench
(included with this kit)

NELYF 1 .5mm Fv TR

Z903 2.5mm Allen Wrench
(included with this kit)

HNELYF2.5mm Fv HMIE

— —

¥

LOCTITE.
242
THREADLOCKER

>
"
=
°
c
)
o
o
(7]
m

Super Glue Loctite
HEEER RIYOw A

H.ﬁ?@g

| Z950 Cross Wrench (Small)
(included with this kit)
SZTO0Z0VF Fy IR

2170 Shock Oil
(included with this kit)
VavIALI Fy OB

Large Phillips Screwdriver (#2)
TSRAESAN— K

1x 80 s

Small Phillips Screwdriver (#1)
TSRARSAIN= 1N

_7

Hobby Knife
RE—F12

Needle Nose Pliers

SYARYF

2160 Grease
(Included with this kit)
JI)-2 Fy iR



F P

rAacING

R/C TIPS & PARTS REFERENCE

« R/C Tips

R/C cars are fun to drive, but be aware that driving them in the wrong places can cause serious damage. Never drive near real cars,
animals, or people that are unaware that an R/C car is being driven. When learning to drive, go to an area that has no obstacles that
can damage your car if you have a crash, Stay away from curbs, parked cars, poles, etc. Always wear shoes when driving!

Important basics...

*  Build this kit in an area out of reach from children. Tools, parts, and liquids can be dangerous!

* Follow the operating instructions for the radio equipment at all times.

*  Always turn on the transmitter before you turn on the car.

*  Keep the wheels of the car off of the ground when checking the operation of the radio equipment.

*  Always turn off the radio system and unplug the battery pack when not using the car.

* Follow the operating instructions for the Ni-Cd batteries and Ni-Cd battery charger at all times.
Insulate any exposed electrical wiring with heat shrink tubing to prevent dangerous short-circuits.

 ETBLUBRDER

1) B TEETCESEBRNTTRSL).

2) B, ATHOP, BMBEEDES TEESERINTTIS,

3) BEOHSBEREDPE, LUVEEMOROATESEIRICLT, BERSTVRISEIBELEZULD.
HUTHEEEELLD,

4) FOMAUTPRNESBEFHOZEC, 8|, TR, FH, BESHREFTVEME, BOBVRICUTTREL,

5) IS8, RASMITHRBBJICULD D THRKRSWMC LU TTEL),

6) BEFIVIIIRS. UIERELIT T VERBEHLSRL TITIRICUTTREN. WERDEVHLT
BOREHERCSEVRICEELU TS,

7) Eﬁ?ﬁ%gigm EERORA v FEDD, EFTBONYTU—DIRII-ZLETL, NvT)—ZEDS

ncT o
8) Ny T —DFEBOZDMDEIVIICDNTIE, UFZOSERICEETNT, BIFETO>TTRSN.
9) E#EI— FOY 3 — FRERVBITEBLUTTEL.

«PARTS SIZE REFERENCE
————m e /)

6807 Shock Shaft Y3wDYvJk #3x31 lgegnl'ugn;flécjklaezﬂg;lamm 2695 Washer 4 x & x 0.3mm 65 Spring (black)
Dy Ie=(IIN=) 27Uy T3595

6280 Shaft 3x25mm A256 Turnbuckle 4-40 x 18mm
R Ay H—UINw DI (III5—) Z7I00  Set Screw M3 x 3mm
S 1 ——— TERY A166  Diff Thrust Washer
A + >, FIRSAR Ty v—
6284 Shaft 3 x 30mm A257 Turnbuckle 4-40 x 48mm
YA T - S=INy T (IS=) O
2653 Nut M3
L 1 i1 , Fuk
6262 Shaft 3 x 42mm Al62  Diff Screw TI2D')a— AB2 b Spring 6 x 11 x1.2mm
YAueIk p 271 ydp
. - o
o o
- Z515  Binder Head Screw M3 x 5 7662 Lock Nut M2
A YERY F1OVFyk
A137  Ball 3x 4.7 x &Gmm (Black) .
Rty (TS5 S oy =P B2
2526 FHScrewM3x & o
Sk

A138 Ball 4.7 x 14mm (Grey)

g3

«

&%
. ®
c®
u®
AL
go
v
N
33
o
2

M= (FL-=)

i

A167  Ball 4.7 x17mm (Grey)
m=v (FL-)

o~

—

2126  Ball End 4-40 Aluminum
M= (=)

O

'
2137 Ball 4-40 x 1ilmm (Purple)
M= U=

Z543 Cap Head Screw M3 x 10
FouIRY

]

2568 TP Binder Screw M3 x 12mm
NAYERwEITRD

T

7576 TP FH Screw M3 x 8mm
YIS wEVIRY

I

Z578 TP FH Screw M3 x 12mm
VISV EVIRY

I

Z581 TP FH Screw M3 x18mm
Y359 EVTRY

2684 Flange Locknut M4
25vIFr10vFv

2127  4-40 Lock Nut
Tubk 440

7224  Washer M3 x &
Du¥v=(T3vD)

€

7243 E-clipE3
E UVY

el
Z251  Spring Pin (Black)
RTVTEI (TS D)

—
2283 Spring Pin 2x10mm
2200y

A229b Pin 1.5 x10mm (Silver)
EY (=)

RS4<ZT>

Page 3




[ All parts trees shown 50% actual size. Do not
throw away any pieces that you cut from the PL A 5Tl C PA RTS

"IN G trees until after the kit is assembled.

A340 A350 AB70 (2 sets) wiil’

B :
\8&?7//7“ 95 N

A320 (2 sets)

= =
\\7 N\
R . Not Used
. TN in this kit
rRLEEA _—
ot Use
in this kit
PELEEA
: Not Used
in this kit
RAEVEEA
AR
07 NotUsed
“, . /’ in this kit
-
5 @BELESA
 NotUsed £ ﬁ
inthis kit Y = ;Q
AL A s
e e
Not Used
inthis kit
BELZEA
A450 (2 sets) A460 A470
Not Used
in this kit :io:h:.lo:;
RELEZA n this
SBLEEA

Not Used
in this kit
pALREA

Page 4




J HI I NOTE: DO NOT THROW ANYTHING AWAY!! Keep ALL parts until after the kit is assembled!!

RRAcCING
6805 Shock Body a VﬁHOCK ASSEMBLY (Make four shocks) a&myawvoE#EDZY, 6817 (65148)
6801 y39OMRT 11— #12x4556 =N
- ,/
L e L 1|\
6807 Shock Shaft x 4
YawOYv Ik #3x31
6813 Shock Cap x 4
YawD¥vuT @12
6814 Bladder X 4
TS5 — 210x4
6817 Shock Parts Set x 4
2103w 21—y
n3IEE[LET,
6818 Shock Pistons (Teflon) x 2 :
EZ Y 210 Use #3, 2]
B ) B
o ©|© e
6819  O-Ring P3 (Red) x 8 . 7~ Z?Q
21220V P3 IR 3%1 - - a 5
6625 Spring 26 x 6.0x1.2 (silver) x 4 Note Placement.
2T B6x60x%1.2 VI i— *AEICER
7242 E-Clip E2 x 8 4
EVUVT
2170 Silicone Shock Oil (30wt.) x 1
YUIVAA I #300 Remove the shock shaft and insert two O-rings and snap on the cap.
P30UVTE2BANET.
\ ;
\ Use masking tape to \
Q protect shock shaft.
Q FMEBEY D r\
6819 EMOIEE A A
Screw the ball cup all
of the way onto the shock shaft.
*RIEHEEDSETHORAATTE
Cut the cap off of the oil bottle and fill shock. Assemble shock as shown.
o
No Bubbles!
ay
@
3)
Cut cap.
TS P~
LTF&,
Move the shaft 63."5mm '
up and down to 25
remove bubbles,
then put on the
bladder and cap.
b Lty g 6825 Spring 26x 6.0 x1.2 (silver)
e —

RS4<ITH> Page 5



J HI I NOTE: DO NOT THROW ANYTHING AWAY!! Keep ALL parts until after the kit is assembled!!

aACInNG
e DIFFERENTIAL ASSEMBLY (Make two differentials) 77U >3 v )LDHEIL
A150  Ball 2mm (small) x12 y
o R=I &L\ 2mm A320 Bcgg&-gg?wsm Belt A320 Bevel Points Toward Belt
N ETS. SAUEL, *RIELC

A151  Ball 24mm (large) x24 Cujt Here &*112-) ~EDEY, -~ x2tv EDFETY.

K=l REVP 24mm ‘ D

| S

AI60  Diff Hub 27mm x 2 AT }

FIONT g19x27 -
A161  Diff Hub 22mm x 2

FIINT #19x22
A162  Diff Screw x 2 - Not Used

FIZADYa—- AB20
A165  Spring (black) x 2

2IIvS T59D e §

2ty FFIERDET., |

A320 Pulley Set (4 Pieces) x 2

FI-U—eyhk

AlG5

A450 Suspension Arm Set x 1

YAP—-Lv

O

B0O20 PBall Bearing5x&x25mm x 4

RPIY T
Z155  Diff Lube Silicone x 1
YYIVFIN-TBF vy
2156  Gray Diff Lube x 1

FONWN=T F-=DFHF*vvT

®

020
7662 Lock Nut M2 x 2 A151
FLOVF vk (12 LARGE balls) & §
FIR=I
Zo01 ?.élglrv‘;;ch 1.5mm x 1 * Xéb\fj

INSIDE CHASSIS RHG

0.~
56 AG2

A164  Diff Ring 19mm x 4
FoUVT

Nanea s’
A166  Diff Thrust Washer x 4 -
TIASARD wIv— -e@eec
A150 =P
(6 SMALL balls)
" /' 4
*INZ(VT mee @

The differentials should be
tightened until the gear can
not be rotated when both
of the diff hubs are held.

*BOMCMHEOTINTEERUT, FIOFPH
2Uy TUBLFETHOE T, BOEBECIN | : ;

«BHAE, 0IAXRTIOWRCOBLNET. | The differentials should spin

smoothly after assembly.

¥FIFPIL, AL-ACR<RCHHUTET,
BOAXITER |

RS4«<T:TH> Page 6



" 1P

NOTE: D0 NOT THROW ANYTHING AWAY!! Keep ALL parts until after the kit is assembled!!

RRACING

A155  Joint & x 30mm (aluminum) x 1
EE 7 o

A247 Motor Plate x1
===

A2859 Side Plate x 1
Y1 EIJU-+

A470  Rear Bulkhead Set x 1

URIWOAy Fzy b

O

2224 Washer 3x 8 x 0.5 (Black) x 2
Duye—=(TSvD)

.

7526 FH Screw M3 x & x5
YISRY

2653 Nut M3 x 4
Tk

6718  Spur Gear 1227 (64 Pitch) x 1

Z/{—#p

Gear Shaft 4 x50 (Black) x 1
FPUeIH (TSwD)

A192

A255 One-way Pulley 15T (Black)  x 1
Yoz J—=)—15T

A299 a Spur Gear Hub x 1
FAULONT

A299 b Pin 1.5 x 10mm (Silver) x 1
EY (V=)

A320 Pulley Small From P5 x 2
T-U—evhk

A470  Rear Bulkhead Set x 1

UPriLony Fey -

O

VREAR DRIVETRAIN ASSEMBLY

Use the #4 Hole

*XHEE 24 OORC
LTTFEL.

As the belt

becomes

looser, move

to the next

greater number

Do Not Cut
- * COEBIEDSIE)
! ! TFR&E\,
5 ‘ e /
. A470 ]
v J |
REAR DRIVETRAIN ASSEMBLY

Push A220 Pulley until stoppsd with 2251 pin.
A320 T—1)—EZ251DEV I EET
ASHICLoDDELAHET,

Use LocTite Here!
FIQIORDOERZESBHLET.

Y 7 2515

{

A299b (Silver)
=) BG

m &6ne \ ; {

To pravent A299b from falling out
cut a 25" x 2.0" strip of decal
material and wrap it around the Spur
Gear Hub and pin.

MF<BTH-I
DROERORZ

7251 (Black)
n m (I592)

B T R CisSmm:: VINYL STRIP 25" x 2.0" (Actual Size)
C WHEN TO USE THE 15 TOOTH ONE-WAY PULLEY 15TOVD x4 J—1)—#fiI
7243  E-clipE3 x 1
E UMY
—
A320 Pl =8
2251 Spring Pin 1.5 x 8Bmm (Black) x 2 e 2201 (Pled) i o
~ ~ £ E cl cer
2 2FV2TEY (T39D) A255 DY DxAT—1)— o I TUsT (included Mt’,’h #A255)
o D19 ORAFTPIVT Lol AR=t= (TS5 9 T)
—— O
Z516  Binder Head Screw M3x5  x 3 R oy e SRAESE
I Y BRY (VL) S—) (Silver) ‘ AZEE Metal D000
o FRTICEE |
Use the included 15 Tooth One-Way Fulley 23
Z695 Washer4x6x03mm x4 on tight, high-grip race tracks. The One-Way pulley ﬁ 2243
DY v = (/=) (Silver) will provide better steering under hard braking. On slippery
surfaces it can cause the car to be unstable. We recommend
starting with the standard plastic pulley for most tracks.
RS4«IT> Page 7



FJHPI

RACING

NOTE: D0 NOT THROW ANYTHING AWAY!! Keep ALL parts until after the kit is assembled!!

u1;1 Ball 3 x 4.7 x &mm (Black)

M= (TS5vD)

A189 ‘él urnbuckle M4 x 18mm

H=YINu TN (TS59D)

Turnbuckle 4-40 x 18mm
B8y DI (VILI=)

Turnbuckle 4-40 x 46mm
D=8 2 (=)

AZ57

A370 Upper Suspension Set

PwiN—T72Lw

2125  Ball Cup
mR=LFvyT

r
| L=

6284 Shaft 3 x30mm
$2AYv Ik

0 fum

Ball 4.7 x 14mm Gray
M= (JL—8)

Front Bulkhead Set ¥ I

Z0VHNLoAYy B2

Suspension Arm Set
Y2AP-Ltzy

Univ. Dogbones (rear) narrow
UY A=y e I+

X2

X2

BO22 Ball Bearing 5x 11 x 4mmZZ
RPUIY

"‘
72’42 E-Clip E2 (Silver)
E UVD E2 MRE

—
2253 Spring Pin 2x 10mm
AV ERD

VASBEMBLE UPPER SUSPENSION ARMS

Rear Upper Arm Uv7Pw/\—P—LA
44mm (1.73)(Actual size shown)
" N

Make two Rear Upper Arms o2
&2 0D DHEHBUTET.

A189 Black
TS50

Make two Front Upper Arms and
two Steering Linkages &2 JJDMBUTEY.

..
ﬁ%ﬁ

Make one Steering Servo Rod
1 J8BIUTEY,

Front Upper Arm 20V EPyit=7—LA

34.5mm (1.36") (Actual size shown)

Steering Linkage 27 PUVI8910v

o ==

38mm (1.5) (Actual size shown)

228 0 ~a

Steering Servo Rod STY—mRMOYE

M%\;N-o—d

65mm (2.6") (Actual size shown)

Z1ﬁ

VLOWER REAR SUSPENSION (Make two) ER TEGEMAIITET,

RIGHT

Page &




P 1P

RACING

NOTE: D0 NOT THROW ANYTHING AWAY!! Keep ALL parts until after the kit is assembled!!

A241  Belt 53M 501
Nk

A242 Belt 53M 162
Nk

A390 Servo Saver Set
y-me--tyhk

A470 Rear Bulkhead Set
PRZAVEZESVE o Al

VREAR DRIVE ASSEMBLY
x1

O

BO17 Ball Bearing 4 x & x3mmZZ x 1
RPIDT

KPUVT

-

BO30 Ball Bearing 10x 16 x4mmZZ x 2

7526 FH Screw M3 x Bmm x1
TSR

Z576 TP FH Screw M3 x 8Bmm x1
Y29 VEIIRD

6280 Shaft 3 x25mm x 2
Y2+ k-

6282 Shaft 3x42mm X2
YAveI k-

A167  Ball 4.7 x 17mm (Grey) x 2

M=) (L=

A241

Long Belt /

A242

Short Belt _e=
Sy

A218  Rear Shock Mount (Graphite) x 1

UPYawo27-

A380 Upper Suspension Mount Set x 1

Pylt=4290Y v+
A370 Upper Suspension Set
Pylt=92tyvk

AB20a Arm Brace Set
P=LTUL—-2R

x 2

>

Z242 E-ClipE2
E-UVY

|

2568 TP Binder Screw M3 x 12mm

Y ERYEVTRD

T

7576 TP FH Screw M3 x Bmm
HS9wEVIRY

I

Z578 TP FH Screw M3 x 12mm
TSFVEVIRY

o

72653 Nut M3
Fub

COUNTERSUNK SIDE!
*MNIDHDF

A&7

VZEAR SUSPENSION ASSEMBLY (Build Both Sides ) MER TEGEMATITET.,

J A370

TU— BT

Attach both rear shocks.

RSA4<IT>




J HI I NOTE: D0 NOT THROW ANYTHING AWAY!! Keep ALL parts until after the kit is assembled!!

RACING

VAS&EMBLE FRONT SUSPENSION (Make both sides) B& B CEGEEHITET.

62860 Shaft 3 x25mm x 2
Y2YvIk

A138  Ball 4.7 x 14mm (Gray) x 2
M= (FL=)

A450 Suspension Arm Set x 2
YRP-bLtvk

A460 Front Upright Set x 1
PudS1bRy b

AB10  Univ. Dogbone (Front) narrow x 2
0V ANV T

AB38 Flange Pipe 3x4.5x 55 x 4
23VIN1T

BO22 Ball Bearing 5x 1M1 x4mmZZ x 2
RPIVT

BO30 Ball Bearing 10x 15 x 4mmZZ x 2
RPI2Y

O

-

2126 Ball End 4-40 Aluminum x 4
R=I =)

>

‘\‘

2242 E-ClipE2 x 4
E-UT

—

2253 Spring Pin 2 x10mm x 2
27UV IEY

7543 Cap Head Screw M3 x 10 x 4
FroIRY

L
6075 Washer (Silver) x 2
(6025) M3TSTwYv—

e

A167 Ball 4.7 x 17mm (Grey) x 2
m=)L (-

A239 Belt Guide x 1
N1 E

A340 Front Bulkhead Set x 1
20V MOy PRy B

AB70 Shock Tower (Graphite) x1
J0YbhY3wD 27—

Colees

-

7126"  Ball End 4-40 (Silver) x 2

m=  (IN=)

72515  Binder Head Screw M3x5  x 2
KAYERY

e

7578 TP FH Screw M3 x 12 (Black) x 2
B35 9EVIRY

O

2653 Nut M3 x2
PA

INSIDE CHASSIS BAG

A138 (Grey)
* JL=RR5
*HRIOR

l 2253 (Grey)
A450
7543
]
& 2126 (Silver)
IIN—
H

/

On plastic tree A460:
Right = 1
Left =2

=3 g1
135,
# 2 RERERALET.

- 0)a)

ABTO 2653
> 2126 (Silver)
(ﬁ%\\ < @ Dlv:/r(—
,\()\\ o )
15 00\\\‘;’\;} @
. | e o) ze55 |
/’) ‘ ’"_);
'/
6} 2127 m@ \ \ /
AI67 (Grey) O \JJ
Ju— 2127

2127 4-40 Lock Nut x 2
TJuhk 440
RSA4«<ITH> Page 10




1P

rAaACcING

NOTE: DO NOT THROW ANYTHING AWAY!! Keep ALL parts until after the kit is assembled!!

g-me-/1-Fv b

A155  Joint Alum. & x 30mm X 2
PEESTS

ABB0 Main Chassis (Graphite) x1
AAYYPI—

Z526 FH Screw M3 x &mm x 2
YI3RI

Z576 TP FH Screw M3 x 8mm x 1
YSHuEVIRY

2578 TP FH Screw M3 x 12mm x 4
Y3S9uEI IR

A180 Servo Saver Shaft x1
Y—Me—/ =Y I+

A181  Servo Saver Pipe x 1
H—ig—1—/t1 7

A182 a Servo Saver Nut x1

IW

AlB2 b Sging 6 x1Mx1.2mm
RTUDT

15mm

A183  Pilot Shaft 4
NR0wvk

V INSTALL REAR BULKHEAD

Slide the servo saver into

the belt before assembtly,

Lo 8ol ATV 4
—I%E, NiL-OMIC
BUTHREET.

0

Attach steering joint as shown,

X
wkYeIk
J

A185 5teering Joint
STY317k

A390 Servo Saver Set
b S e AT cOl

P -

o

Z126  Ball End 4-40 (Silver)
R=ILIVF (=)

S

2137 Ball 4-40 x mm (Purple)
C M=l (S=T1)
2242 E-ClipE2

E-U2Y

—

2526 FH Screw M3 x 8mm
HIRY

x 2

x 2

' |
J
ey (D)) (..] 9 Q"‘grj‘v—]
L aD-{s I ‘(‘l-v
Q’?};) s i '\L_’: }‘1"« '

A390

52 = - i o 578
% ’/,,,,,/:/’"’.g_ﬂj e E
o o= 7578
s 06; 2T 2526 g
~=_“ > ,/’/ 7576
= *TPRY L
7526
VINSTALL STEERING ASSEMBLY
~
g B 7242

Use arm marked 180
EBNTHD
BEBNEY.

RS4«<IT>

Page 11




O\ > ~

NOTE: D0 NOT THROW ANYTHING AWAY!! Keep ALL parts until after the kit is assembled!!

6507 Body Posts 3mm

RFA9IU -

x 2

Shaft 3 x 42mm
Y2AVe2D b+

Front Bulkhead Set
20V R¥PRy 2L

A350

A0 Bumper Set

JAMZAC <80 o

AB20 b Arm Brace 40 (Black
o Prce 0 (88 oy

x1

Upper Suspension Mount Set x 1
YRAP=LFPwI=9ov ey

x 1

x1

' (ASSEMBLE BOTH SIDES)

INSTALL FRONT SUSPENSION AND BULKHEAD BIZR TAEGZEMHAITET,

Front of Car 70 MR

Small Gap .

A350
Lower Front Mount

Big Gap

Front Upper Arm
PP
S 20V FPoIt=P=L

2

BO30 Ball Bearing 10x15x4mmZZ x 2
RPIT
The bottom of the lower
front mount
iz E- ‘5“‘5’52 x4 has Fgui gmples
7568 TP Binder Screw M3 x12mm x 2
TREvEVITRD
Steering Linkage
578 g’;g?ggwdhgg)x 12mm x 2 AT PUITELOYE
Z581 TP FH Screw M3 x18mm x 4
UI5EVIRY
A390 Servo Saver Set x 1 INSTALL STEERING SERYO
o b Three servo arms are supplied: A450
A450 Suspension Arm Set x 2 -8 O
Y2RP-Lty #23: Sanwa, Air, KO, JR, #>0 e |
#24: Other. &
s #25: Futaba, Tamiya. 75/%, 53 o i
7 o gasecen "

. Use the screw supplied with the : §
Ze pEusiOGhe) 1 en S ccrey muphad w1 q
Bossessen:
Z578 TP FH Screw M3 x 12mm x 4 %

YSHYEYIRD <J
2126 (Silver |
ABE0 r'g\"\ Position for large servos.
@
W * KEL
Use the screw -
supplied with the
steering servo,
J—-mmon
ZOYaD0-
EPNZET., % <
/ o
&= KINEL
R P
Position for small servos.
*QEITERUT TEL.
RS4«<I:3T5> Page 12




J HI I NOTE: D0 NOT THROW ANYTHING AWAYI! Keep ALL parts until after the kit is assembled!!

rracInNG

= V INSTALL UPPER DECK
2

€075 Washer (Silver) x 4
(6025) M3 350wy e—

Cut Here
Ny FUET,

A340 Front Bulkhead Set x1
20V FFPRy 22w

AB65 Upper Deck (Graphite) x 1
Pult-FuE

.

2526 FH Screw M3 x 8mm x 2
Y352Y

2576 TP FH Screw M3 x 8mm x 2
YSHYEITRY

st

Z578 TP FH Screw M3 x 12mm x 4
YSOuEVIRY

A370 Upper Suspension Set x 2
Pult-yaey b V INSTALL BATTERY MOUNT

A410  Bumper Set x 1 BERTESGZMABIUTEY., Not too tight! This screw should not be
AVZATS cE o fully tightened so that the battery door

can open and close easily.
P /8T =TS~ 12 L
- X< ZE581DRD
7526 FH Screw M3 x 8Bmm x 4 EHHTHS 1 OEEDTT
YISRY &L\

Z578 TP FH Screw M3 x12mm x 4
UISYEVIRY

7581 TP FH Screw M3 x 18mm x 2 Cut Here

YIFvEVTRY O
O St
Z653 Nut M3 x 4
Fv b
6635 Pinion Gear 35T x INSTALL MOTOR
EZAv¥e Install 2 motor and
attach the pinion gear.

G635
Z515  Binder Screw M3 x Smm x 2 2
IV ERY
® H
Z700  Set Screw M3 x 3mm x1 i
1ERY
Z901  Allen Wrench 1.5mm x 1 Adjust motor screws 50 gears mesh smoothly,
6ALYF *FP—E<@3LOCTSRE

mELRY,

MOUNT RADIO EQUIPMENT

Inpert antenna into
antenna tube, Press tube

Use servo tape (#6163)
P Into antenna mount and

to mount radio equipment.

Mount the speed control on the attach cap,
chassis or upper deck. PITFEPITTINAT
H—RF—TTANEBELET. CELFryTELET.




J HF I NOTE: DO NOT THROW ANYTHING AWAY!! Keep ALL parts until after the kit is assembled!!

rAacING

2FwIEY

A350 Upper Mount Suspension Set  x 1
yI=Y2YOU Y

V MOUNT THE BODY *BR5 <%0 b P57 BOREBIET,
6122 Medium Body Pins x &

A370 L;gper Suspension Set x 2
wIN—T2LwY

2578 TP FH Screw M3 x 12mm x 4
YIHwEVTIRY

Optional Body Mount For Tamiya Bodies
B EDRT  —ZEMT BEHIC
BT,
A370
6122

=/ =28 —=A =l
A=/t\=F0-

4400 Pro Belted Slick Tires (21mm) x 4 3 .
TORLFS B2 w IR P Insert foam into tires.
2=)t\=F0— 1YT=ARYIES A PICANKY,

¢ Inner Sponge x 4

AIF—=ARUT

o

2684 Flange Locknut M4 x 4
23VVF(0OVFw

3690 guperﬁtarWhesl(Z‘lmm) x 4 V MOUNT THE TIRES

2684 W)
SN LSRN

Insert wheels Apply super glue to tire
into tires. where it touches wheel.
RA—LESIPIC 1 PERT—LOMIC
SWRABET . RURBHERUVAD LT,

RS4IT> Page 14



*IHPI

TUNING TIPS v k7

W F

R ING
m FINAL DRIVE RATIO (2.1)
* B DBDILBALREE A, m
PART# PINION 106 #e70e6) 116wene) 122xen8) X ——
6623 23 11.13 Medium :; = -
o4 L 29 10.67 #6824 | #6825 #6826 | <= =
6625 25 Does Not 10.25 Copper Silver Gold = 2.;
6626 26 Fit In Car 9.85 N Ii— YIS— J—vk T =3
6627 27 9.46
6628 28 9.16 |
6629 29 8.40 8.84
6631 31 7.85 8.27
6632 32 7,62 8.00 Quick Steering
6633 33 7.39 7.77 s
6634 34 716 754
TOZNAII—X
6635 5 6.95 | 7.3 L S N
6636 36 6.76 712
6637 37 6.59 6.93
6638 38 5.86 6.41 6.74 Neutral Steering
6639 39 5.71 6.24 6.57 =a=Fkol M
6640 40 | 556 | 6.09 | 6.4 37067 NEX 200men)
6641 1 5.43 5.94 6.26 n—
6642 42 5.3 5.6 6.1 Mild Steering /‘m\ .
6643 23 | 518 567 | 5.96 21K . W/ ""»‘
6644 44 5.06 5.54 5.82 U\ RE— FI—2@X) ‘ <5
6645 45 4.95 5.41 5.69 & #7093 A4 Quattro (190mm)

SUSPENSION

20V kY3 v OmDTE,

Use these settings to tune the RS4 Pro:

Firm front suspension, less steering.
DUELED PUF—RATPICULNE

Kit setting, neutral steering.
J—I)UiiE

Soft front suspension, more steering.
DUBSHED A—=/N\—=ATPICULEFE

(Cl4)
(ALS)
(B 1)

The front bulkhead must be cut to use this hole.
CLECRATIESIET v FORDDHLEDIAEBDEXT,

Front Shock Tower Position.

@ Standard front shock tower position.

J =~ IE

CCEERTIEHEAN 2mmEDDET,

Use this position for 2mm more ground clearance.

200MM WIDE CHR ity

A450 Suspension Arm Set 25ets
YRAP—-Lty k

o URAP—ABEIEREEMIORZRALET.

o UPHRP—ALBAY FLERA.

AB513 Univ. Dogbone Front (Black) 2pcs

Rear Upper Arm UvPw/{—P—1A

To build this kit as a wide car (200mm) you will need these parts:

* A179 Turnbuckle 4-40 x 23mm
F—=NNv D) ERUEY.

Front Upper Arm J0Y kP v/\—P—A

=
— -
o

e JOVRIAZIN=YILYY I+ D1 B

Use the inside
hole on upright.

42mm (1.65") (Actual size shown.)

A514 Univ. Dogbones Rear (Black) 2pcs w1 ILINT Steering Linkage 277UV T510v F
e AN TILY% I+ D1 F AEIOARESALUEY. 5
A179 Turnbuckle 4-40 x 23mm 4pce | -] ®

e =Y NwD)
@ U1 FEZRRUTNBIBERAIES MY — 3T O—FB(A209) = FRLET.

51.5mm (2.03")(Actual size shown.)

45.5mm (1.79") (Actual size shown.)

RS4«IT>

Page 15



P IHPI

RSA4A<ZT> PARTS LIST

racInNG

Part # QTY Name Retail Price Part # QTY Name Retail Price

* 300 1 HPI PRO CONTROL ESC 209.00 A239 1 BELT GUIDE 3.00
3690 2 SUPERSTAR WHEEL 22mm (3mm Offset) WHITE 6.00 A241 1 BELT S3M 501 (167T) 3.5mm 8.00

* 3691 2 SUPER STAR WHEEL 22mm (3mm Offset) BLACK .00 A242 1 BELT S3M 162 (54T) 4mm 6.00
* 3692 2  SUPERSTAR WHEEL 22mm (3mm Offset) CHROME 950 A247 1 MOTOR PLATE (RS4 PRO) .00
4400 2 PRO BELTED SLICK TIRE 21mm 15,50 A255 1 ONE-WAY PULLEY 15T FOR RS4 34.00

* 4520 2 LOW PROFILE SUPER RADIALS 13.00 A256 2  TURN BUCKLE 4-40 x 18mm SILVER 4.00
* 5130 2  SUPER RADIALS 13.00 A257 2  TURN BUCKLE 4-40 x 46mm ALUM 5.00
6075 6 WASHER (COUNTERSUNK) 4-40/3mm 4,00 A259 1 SIDE PLATE (RS54 PRO) 6.00
6122 10 BODY PIN (MEDIUM) SILYER 2.00 A299 1 SPUR GEAR HUB WITH PIN 5.50

* 6128 4 7075 ALUMINUM BALL END 4.7 x 14mm 12.00 A320 1 PULLEY SET (4 PCS) .00
6163 1 SERYO TAPE 20 x 100mm 4,00 A340 1 FRONT BULKHEAD SET 6.00
6280 2 SHAFT3x25mm 4.00 A350 1 UPPER SUSPENSION MOUNT SET 6.00
6282 2  SHAFT 3x42mm 5.00 A370 1 UPPER SUSPENSION SET 6.00
6284 2 SHAFT 3 x 30mm 4,00 A320 1 SERVO SAVER SET 4.00
6507 2  BODY POST (4-40/3mm) 350 A410 1 BUMPER SET 8.00
6635 1 PINION GEAR 35T 64 PITCH 5.99 A450 1 SUSPENSION ARM SET 5.00
6718 1 SPUR GEAR 1227 64 PITCH 499 A460 1 UPRIGHT SET 5.00
6805 1 SHOCK BODY 12 x 45-56mm 9.80 A470 1 REAR BULKHEAD SET 7.00
6807 1 SHOCK SHAFT 3 x 31mm 3.00 % AS06 1 RS4 FRONT ONE-WAY DIFF II 32.00
6813 1 SHOCK CAP 12mm (GREY ANODIZED) 350 * A507 1 SLIPPER CLUTCH SET (FOR RS4) 23.00
6814 BLADDER 10 x 4mm 2.00 AB10 2  RS4 UNIVERSAL DOGBONES (FR) (NARROW) 34.00
6817 10mm SHOCK PARTS SET 450 AS1 2 RS54 UNIVERSAL DOGBONES (RR) (NARROW) 34.50
6818 1 10mm PISTONS TEFLON SET 4.00 % A513 2 RS54 UNIVERSAL DOGBONES (FR) (WIDE) 34.00
6819 5  SILICONE O-RING P-3 (RED) 150 % AS14 2  RS4 UNIVERSAL DOGBONES (RR) (WIDE) 34.00

X 6824 2  SPRING 26 x 6.5 x 1.2mm COPPER (SOFT) 450 AB20 1 ARM BRACE SET (FOR RS4) (FRONT & REAR) 6.00
6825 2 SPRING 26 x 6.0 x 1.2mm SILYER (MEDIUM) 450 AS60 1 RS54 PRO CHASSIS (WOVEN GRAPHITE) 58.00

* 6826 2 SPRING 26 x5.5 x1.2mm GOLD (HARD) 450 AB65 1 RS54 PRO UPPER DECK (WOVEN GRAFPHITE) 19.00
KX 6833 2  SPRING 1.4mm (WHITE) 450 AB70 1 FR SHOCK TOWER WOVEN GRAPHITE (RS54 PRO/NITRO RS4) 10.00
* 6834 2  SPRING 1.45mm (YELLOW) 450 AB38 4  FLANGE PIPE 3 x 4.5 x 5.5mm BLACK 3.50
* 6835 2 SPRING1.5mm (RED) 450 BO17 2 BALLBEARING 4 x & x 3mmZZ 14,00
Kk 6836 2  SPRING 1.55mm (BLACK) 450 BO20 2  BALLBEARING 5x8 x25mmZZ 8.00
* 6837 2 SPRING 1.6mm (GREEN) 450 BO22 2 BALL BEARING 5 x 11 x 4mmZZ 14.00
X 6838 2  SPRING1.65mm (BLUE) 450 BO30 2  BALLBEARING10x15 x 4mmZZ 15.00
% 6839 2  SPRING 1.7mm (PURPLE) 450 2125 14 BALL CUP (ASSOCIATED SIZE) 5.00
AM 2 SUPER SHOCK SET 45-56 32.00 2126 4 BALL END 4-40 ALUMINUM 5.00
A137 4  BALL3x4.7x6mm 5,50 2127 4  4-40 LOCKNUT 2.50
A138 4 BALL 4.7 x 14mm (GREY ANODIZED) 4.00 2137 4  BALL4-40 x1imm PURPLE 5.00
A0 12 BALLZ2mm 2.00 2150 1 ANTENNA PIPE AND CAP 1.00
A151 24  DIFF BALL 3/32" (2.4mm) 3.00 Z155 1 DIFF LUBE (SILICONE) 2.00
A155 4 JOINT & x 30mm (ALUM,) 92.00 2156 1 GREY DIFF LUBE 250

* A156 6  BALL 2mm (CARBIDE) 14.00 2170 1 SILICONE OIL #300 3.50
* A7 12 DIFF BALL 3/32" (2.4mm) (CARBIDE) 12.00 2224 10 WASHER M3 x 8mm BLACK 1.00
A160 1 DIFF HUB 19 x 27Tmm 12.00 Z242 20 ECLIPE-2 (ES-2) SILYER 1.00
Al61 1 DIFF HUB 19 x 22mm 11.00 2243 10 E-CLIPE3 (ETW-3) 1.00
A162 2  DIFF SCREW M2 x 25mm 2.60 Z251 10 SPRING PIN 1.6 x 8mm 1.50
Al64 2 DIFFRING 13 x19mm 150 Z253 10 SPRING PIN 2x 10mm 1.50
A165 2  SPRING & x 7 x1.5mm (BLACK) DIFF 2.00 7515 6  BUTTON HEAD SCREW M3 x 5mm (SILVER) 1.00
A166 2 DIFF THRUST WASHER 2.2 x 6mm 3.20 7526 €  FLATHEAD SCREW M3 x 8mm (SILVER) 1.00
A167 4  BALL 4.7 x17mm (GREY ANODIZED) 4.00 Z543 © CAP HEAD SCREW M3 x 10mm 1.50

* A169 3 ALUMINUM PILOT SHAFTS (Use With Ball Bearings Only) 6.00 Z568 10 TP.BINDER HEAD SCREW M3 x 12mm 1.00
A180 1 SERYO SAVER SHAFT 3.00 Z576 10 TP.FLAT HEAD SCREW M3 x &mm 1.00
A181 1 SERYO SAVER PIPE 250 Z578 10  TP.FLAT H. SCREW M3 x 12mm BLACK 1.00
A182 1 SERYO SAVER NUT AND SPRING 3.00 2581 10  TP.FLAT HEAD SCREW M3 x 18mm 1.00
A1B3 2  PILOT SHAFT 4 x 15mm 4,00 Z663 ©  NUT M3 BLACK/SILYER 1.00
A185 2  STEERING JOINT AND THREADED SHAFT 1.00 Z662 4  LOCK NUT M2 4.00
A189 2  TURN BUCKLE M4 x 18mm 4.00 2684 4  FLANGE LOCK NUT M4 2.50
A192 1 GEAR SHAFT 4 x 50mm BLACK 5.00 Z695 10 WASHER 4 x 6 x 0.3mm (SILYER) 1.00

X A206 2  NERF WING (WOYEN GRAPHITE) (NARROW RS4) 12.00 Z700 6 SETSCREW M3x3mm 2.00
* A209 6  SWAY BAR SET (NARROW RS4) (ALL RS4 PRO) 21.00 Z901 1 ALLEN WRENCH 1.5mm (SILVER) 1.00
* A216 2  NERF WING WOYEN GRAPHITE (WIDE RS4) 12.00 Z903 1 ALLEN WRENCH 2.5mm (SILVER) 1.00

* HOP-UP PARTS

RS4CITTH>




